

A modern approach to the treatment of plaque psoriasis

Ledić Drvar, Daniela; Vlahinić, Tomislav; Maleš, Željko; Turčić, Petra; Čeović, Romana

Source / Izvornik: **Acta Pharmaceutica, 2019, 69, 511 - 523**

Journal article, Published version

Rad u časopisu, Objavljena verzija rada (izdavačev PDF)

<https://doi.org/10.2478/acph-2020-0047>

Permanent link / Trajna poveznica: <https://urn.nsk.hr/urn:nbn:hr:163:659251>

Rights / Prava: [In copyright](#) / [Zaštićeno autorskim pravom.](#)

Download date / Datum preuzimanja: **2024-07-23**



Repository / Repozitorij:

[Repository of Faculty of Pharmacy and Biochemistry University of Zagreb](#)



A modern approach to the treatment of plaque psoriasis

DANIELA LEDIĆ DRVAR^{1*}
TOMISLAV VLAHINIĆ²
ŽELJAN MALEŠ³
PETRA TURČIĆ⁴
ROMANA ČEOVIĆ¹

¹ Department of Dermatology and Venereology
University Hospital Centre Zagreb, School of
Medicine University of Zagreb, HR-10000
Zagreb, Croatia

² Department of Infectious Diseases and
Dermatovenereology, Dubrovnik General
Hospital, HR-20000 Dubrovnik, Croatia

³ University of Zagreb Faculty of Pharmacy and
Biochemistry, Department of Pharmaceutical
Botany, HR-10000 Zagreb, Croatia

⁴ University of Zagreb Faculty of Pharmacy
and Biochemistry, Department of Pharmacology
HR-10000 Zagreb, Croatia

Accepted June 23, 2019

Published online September 5, 2019

Psoriasis is a common chronic inflammatory skin disease which affects 0.5–1 % of children and 2–3 % of the adult population. In Croatia, 1.6 % of the population suffer from psoriasis. Distribution of the disease is bi-modal, with the first peak at the age of 20–30, and the second at the age of 50–60. The etiopathogenesis of the disease is multifactorial, the key factors being genetic predisposition combined with immunological disorders, environmental factors and skin barrier damage. There are several clinical variants of the disease. The main signalling pathways in psoriasis include TNF- α , IL-23 and IL-17. Topical agents are used for the treatment of the mild form, and the systemic conventional therapy is used for the treatment of moderate to severe forms of the disease. In cases where's no response, or intolerance or contraindications are present, new targeted medications are to be administered. Development in the field of immunogenetics of psoriasis leads to personalized medicine.

Keywords: psoriasis, topical treatment, conventional systemic therapy, small molecules, biologicals

Psoriasis is a common chronic inflammatory skin disease which affects 0.5–1 % of children and 2–3 % of the adult population (1). It affects approximately 125 million people in the world. Prevalence ranges from 0.91 % in the USA to 8.5 % in Norway (2). Prevalence patterns vary across the world. In line with the beneficial effects of the UV radiation, there are fewer cases of psoriasis in countries closer to the equator compared to the countries that are further away.

In Croatia, approximately 70,000 people suffer from psoriasis, which represents 1.6 % of the population (3). Distribution of the disease is bi-modal, with the first peak at the age of 20–30, and the second at the age of 50–60. Despite the improvements in therapy and consequently in life-expectancy, patients affected by psoriasis are still more likely to die prematurely (4).

* Correspondence; e-mail: dledic@kbc-zagreb.hr

The etiopathogenesis of the disease is multifactorial, the key factors being genetic predisposition combined with immunological disorders, environmental factors and skin barrier damage. Environmental factors that have been identified so far are drugs (imiquimod, lithium, beta blockers, IFNs and even anti-TNFs), infections (streptococcal throat infections), a physical trauma (Koebner phenomenon), smoking, alcohol and stress (5). Psoriatic lesional skin has increased levels of *S. pyogenes* and *S. aureus* compared to non-lesional and healthy skin (1). Psoriasis is a complex disease with more than 30 single nucleotide polymorphisms contributing to the risk of the disease (6). Two gene mutations, that can induce psoriasis independently (IL-36RN and CARD14), have been identified. There are at least 12 major PSORS psoriasis susceptibility loci identified (6). More than 60 % of patients suffering from psoriasis carry the HLA Cw0602, the disease loci associated haplotype (1). If one of the parents has psoriasis, their children have a 20 % chance of developing the disease, whereas if both of the parents are affected, the risk rises to 65 % (1). There is a 70 % probability of monozygotic twins to be affected by psoriasis and 20 % for dizygotic twins (1).

Nowadays, psoriasis is considered a systemic inflammatory disease and not just a skin disease. The notion of psoriatic march describes the cutaneous inflammation leading to a cascade of events that increases the risk of CVD in patients with severe psoriasis (2). There is a strong association between psoriasis and cardio-metabolic diseases, gastrointestinal diseases kidney disease, malignancy, infection and mood disorders. Furthermore, there are studies that point out the emerging comorbidities such as obstructive pulmonary disease, peptic ulcer, sexual dysfunction and sleep apnea. Some studies suggest that psoriasis is an independent risk factor for MACE (MI, stroke, death to CVD) (7). Lymphoma is also associated with psoriasis. This can be attributed to the pathophysiology of psoriasis or its treatment since methotrexate and cyclosporine have been associated with lymphoma. Patients with psoriasis have an increased risk of squamous cell carcinoma because of certain psoriatic treatments such as PUVA (8).

There are several clinical variants of the disease out of which the most important are chronic plaque psoriasis (85–90 %), eruptive guttata psoriasis, pustular psoriasis and erythrodermic psoriasis (5) (Fig. 1–3).

Chronic plaque psoriasis is characterized by well-demarcated erythematous plaques with adherent silver scales (9). Psoriasis guttata (or eruptive psoriasis) is a form of psoriasis usually preceded by streptococcal infection of the upper respiratory tract and is characterized by numerous tiny erythematous lesions, the size of a droplet (10). One third of children affected by this form of psoriasis develop plaque psoriasis later in life (11).

Generalized pustular psoriasis is a rare but life-threatening disease. It is characterized by the episodic appearance of sterile pustules together with widespread skin and systemic inflammation (5). An erythrodermic psoriasis is a form of psoriasis marked by generalized erythema and exfoliation. This is a potentially life-threatening condition with systemic manifestations such as hypothermia, oedema, myalgia and malaise. It can be provoked by abrupt withdrawal of drugs like methotrexate or corticosteroids from the therapy (11).

Psoriatic arthritis affects between 1.3 and 34.7 % of patients diagnosed with psoriasis. The clinical symptoms vary with the most common being enthesitis, peripheral arthritis, spondylitis, dactylitis (Global report) and arthritis mutilans (12).



Fig. 1. Clinical presentation of plaque psoriasis: a) on the back, b) on the palms, c) on the trunk. The patient gave written consent to the authors for the use of these photographs.

Psoriasis is a highly visible condition and patients have to endure social stigma due to the nature of the disease (2). They feel ashamed and guilty, the disease has a detrimental effect on their interpersonal relationships, sexual well-being and capacity for intimacy (1).

The severity of the disease is associated with a higher level of systemic inflammation. Psoriasis shares many inflammatory processes and predisposing factors with its comorbidities and associated diseases (7).

Today, it is widely accepted that the main signalling pathways in psoriasis include TNF- α , IL-23 and IL-17. It has been established that different cytokines dominate in various clinical presentations of psoriasis, *e.g.* interferon γ dominates in the acute erythrodermic psoriasis, TNF- α , IL-23/IL-17 in the chronic plaque psoriasis, and IL-36/IL-1 in pustular psoriasis (13). The TNF- α -IL-23-Th17 axis seems to be pivotal in the pathogenesis of plaque psoriasis. Aberrant dermal dendritic cells produce TNF- α and IL-23 which stimulate Th17 and Tc17 cells to migrate into the epidermis where they identify epidermal autoantigens and start producing IL-17 and IL-22 (13).

Additional important effector cells such as neutrophils, mast cells and monocytes, mediators and potential autoantigens are being investigated as a possible new targeted therapy.

Melanocytes, but not the keratinocytes, have been identified as target cells of an HLA-Cw6 restricted CD8 T cell clone found in the psoriatic plaques (14).

Before selecting the treatment, it is necessary to establish the severity of the disease. When estimating the severity of chronic plaque psoriasis, three scales are commonly used and those are: PASI score (psoriasis area and severity index), BSA (body surface area) and DLQI (dermatological quality of life index). PASI score is the most commonly used method for the evaluation of the severity of the disease on a scale from 0 to 72. This method takes into account the skin surface covered with psoriatic lesions as well as the degree of erythema, induration and desquamation of the lesions. BSA is a method used to establish the percentage of skin covered with psoriatic lesions. DLQI is a scale which is used to estimate the effect of psoriasis on the patient's everyday life, social interaction and his overall well-being.

According to the guidelines, mild psoriasis is defined by PASI and/or BSA and/or DLQI levels equal or less than 10, and moderate and severe psoriasis have PASI and/or BSA and/or DLQI levels exceeding 10 (3).

Topical therapy

Topical agents are used for the treatment of the mild form of the disease.

Emollients keep the skin moist and soft, thus minimizing the itching, tenderness or subsequent development of psoriatic lesions at the sites of potential trauma. They are an important addition to psoriasis treatment (15).

Mid to high-potency topical corticosteroids reduce inflammation rapidly and induce regression of lesions, especially when applied under occlusion. Long-term treatment can lead to skin atrophy, telangiectasia or stretch marks. Topical corticosteroids can be applied in intermittent regimen in patients with quick recurrence of psoriatic lesions. Non-fluorinated corticosteroids are used for facial, genital and intertriginous lesions (15, 16).

Calcineurin inhibitors. Although not officially approved, both tacrolimus ointment and pimecrolimus cream have proven to be helpful in the treatment of intertriginous and

facial psoriasis. They penetrate well in the skin folds and the risk of prolonged corticosteroid use is avoided. Possible risk of lymphoma and skin cancer in patients on topical calcineurin inhibitors was reported but subsequent studies have not confirmed it (17).

Vitamin D analogues calcipotriol and tacalcitol reduce the proliferation of keratinocytes and modulate T cell and dendritic cell function. Combination of calcipotriol and potent corticosteroids has shown better clinical results and tolerance compared with either agent used as a monotherapy (18).

Tars and dithranol are used less frequently nowadays, as well as topical retinoids such as tazarotene.

Along with topical drugs, phototherapy and different forms of systemic therapy such as retinoids, methotrexate and cyclosporine are used for the treatment of moderate to severe psoriasis (3).

Photo- and photochemotherapy

In patients who do not respond adequately to local therapy, narrow band (311 nm wavelength) UVB phototherapy is a good treatment option (3, 15, 19). The initial dose of UVB light is determined by the skin phototype and/or minimal erythema dose. The dose is gradually increased during the therapy. This treatment is usually administered 3 to 5 times per week for 3 to 4 weeks. It is especially effective in treating psoriasis guttata (20, 21).

PUVA photochemotherapy combines UVA irradiation and photosensitizer psoralen. It induces the remission of psoriasis by repeated controlled phototoxic reactions. Psoralen is a furocoumarin, which is found in many plants. Psoralen molecules intertwine with DNA strands and, when exposed to UVA, form DNA adducts and thus inhibit cell proliferation. They can be used systemically, topically and as bath therapy (16). The initial dose of UVA light is determined by the skin phototype and/or the minimal phototoxic dose. The treatments are administered up to four times per week during three to four weeks. Chronic adverse effects include increased risk of squamous cell carcinoma, skin ageing and the development of PUVA lentiginosities and even melanoma (16).

Conventional systemic therapy

Retinoids – acitretin is an aromatic retinoid, a derivative of vitamin A, with anti-proliferative and anti-inflammatory effect. In treating plaque psoriasis, retinoids are nowadays usually combined with UVB (Re-UVB) or PUVA (Re-PUVA) in order to increase the effect of phototherapy and to decrease the exposure to UV-light. As monotherapy for plaque psoriasis, acitretin is prescribed in a daily dose of 20–50 mg for 2 to 4 weeks (or more if needed), regardless of the patient's weight. The standard dose for the treatment of psoriatic erythroderma is 0.25 to 0.5 mg kg⁻¹, and for pustular psoriasis 0.75 to 1 mg kg⁻¹. Maintenance dose for all types of psoriasis is 0.125–0.5 mg kg⁻¹ (22). The side effects of acitretin are dose-related and are almost always reversible upon the drug withdrawal. The most common side effects are dryness of the lips, cheilitis, and dryness of other areas of the skin, eyes and of the nasal mucosa. Night vision might be disturbed. Effluvium might occur. In around half of the patients elevated cholesterol and triglyceride levels are reported and in about 25 % of liver function tests are abnormal. Rare adverse changes comprise bone and joint pain and elevated intracranial pressure. The main contraindication to

the use of acitretin is pregnancy, due to its teratogenicity. In case of use in women of childbearing potential, pregnancy test as well as reliable contraceptive measures must be administered during therapy and two to three years after discontinuing the drug (22).

Methotrexate is the folic acid antagonist. It is effective as long-term therapy for both psoriasis and psoriatic arthritis. Methotrexate inhibits the enzyme dihydrofolate reductase which leads to inhibition of purine synthesis. In lower doses, it induces the apoptosis of activated T cells, and at higher it blocks the DNA synthesis and cell proliferation. Methotrexate is administered orally or subcutaneously once a week. The initial dose is 7.5 mg per week. This can be gradually elevated up to the maximum dose of 25 mg (22). The acute side effects of methotrexate include erosions on the oral mucosa, gastrointestinal problems such as diarrhea, bleeding, ulcers, bone marrow suppression (thrombocytopenia, leukopenia, anemia) and effluvium. Chronic side effects might include pulmonary fibrosis, hepatotoxicity, chronic renal impairment and troubles with spermatogenesis. Absolute contraindications to its use are severe infections, bone marrow suppression, pregnancy, peptic ulcer, alcoholism, and impaired liver function (22).

Cyclosporine is a highly and rapidly effective cyclic polypeptide, a calcineurin inhibitor which inhibits T cell activation and IL-2 cytokine production. The recommended initial dose is 2.5 mg kg⁻¹. This level can be continued if the patients show improvement after one month of treatment, but if not, the dose can be elevated to 5 mg kg⁻¹ (22). Cyclosporine is used for the treatment of pustular psoriasis as well but in a higher initial dose. It is seen as an interventional therapy and is not recommended for long-term treatment. The lowest possible maintenance dose should be used. Cyclosporine can cause renal impairment, with increased creatinine and potassium levels and decreased glomerular filtration rate. Renal vascular damage might occur and it is irreversible. Other common adverse effects are gingival hyperplasia, hypertrichosis and tremor (16). Contraindications include hypersensitivity to cyclosporine, malignancies other than epidermal carcinomas, unregulated hypertension, renal impairment, severe infections and concomitant PUVA therapy (19).

Dimethyl fumaric esters are licensed as the induction therapy for moderate to severe psoriasis in Germany (23). Their mechanism of action seems to be immunomodulatory, inducing apoptosis of activated T cells and alteration of the cytokine secretion. The initial dose of 0.2 mg per day is slowly increased to avoid the severity of side effects such as flushing, nausea, vomiting and heartburn. The maximum dose is 1.2 mg per day, but most patients require 0.4 to 0.8 mg. During the first week, eosinophilia appears, whereas later on lymphopenia develops. Proteinuria is a serious adverse effect (16, 22).

If patients, suffering from moderate to severe psoriasis, do not respond, cannot tolerate or have a contraindication for the conventional systemic therapy (PUVA, retinoids, methotrexate, cyclosporine), they become candidates for the administration of new targeted medications such as small molecules and biologics, according to the European or local guidelines (19, 23).

Targeted therapies – Small molecules

Apremilast is an oral medication used for the treatment of moderate to severe plaque psoriasis. By increasing the level of cAMP, this phosphodiesterase-4 inhibitor reduces the production of various mediators that play a crucial role in the development of psoriasis

(24). The standard dosage is 30 mg twice daily after 6 days of gradually increasing the dosage. Apremilast appears to be effective for nail psoriasis and for palmoplantar and scalp psoriasis (25). This drug is also effective in psoriatic arthritis. PASI 75 response is achieved in 33 % of patients in the sixteenth week of the treatment. It is shown as a relatively safe and effective treatment in the combination with systemic, biologic or phototherapy in the treatment of chronic plaque psoriasis, reflected by achieving PASI 75 (26). Recommended laboratory controls include complete blood count, liver enzymes and renal function. Apremilast has a very good safety profile due to its non-immunosuppressive mechanism of action (26). Diarrhea is the most common side effect, whereas others include vomiting, dyspepsia, abdominal pain, upper respiratory infections, fatigue, insomnia, migraine, weight loss (23). The most severe side-effect is depression, including suicidal ideation (22).

Targeted therapies – Biologics

Medications that specifically target TNF- α , IL-23/IL-12, IL-17 and IL-23 are currently available (Table I). Biologics are generally well tolerated and mostly used as a monotherapy. TNF α inhibitors are effective in both psoriasis and psoriatic arthritis. Suggested controls include blood count, liver enzymes, CRP, creatinine, urine analysis. Prior to the therapy, initiation pregnancy test, HBV, HCV, HIV and tuberculosis screening including chest X-ray is advised. Breastfeeding, demyelinating disease, active chronic hepatitis B, active tuberculosis, localized infections and congestive heart failure (NYHA III/IV) are absolute contraindications for the administration of TNF α inhibitors. Injection site reactions, infections, bone marrow suppression, demyelinating disease, drug-induced lupus, lymphoma and solid malignancies are possible adverse events. Formation of antibodies against anti TNFs might reduce the response to therapy (27). Combination with methotrexate might prevent the formation of antibodies (19).

Adalimumab, initially used for treating patients suffering from rheumatoid arthritis, is a humanized monoclonal antibody targeting TNF α . The initial dosage is 80 mg subcutaneously, followed by 40 mg every two weeks, starting one week after the first dose (19, 22). The clinically significant response is expected after four weeks. PASI 75 is achieved in 53–80 % patients. Formation of antibodies against adalimumab is reported in 6 to 50 percent of patients treated which might reduce the response to the therapy (27). Adalimumab biosimilars comprise adalimumab-atto and adalimumab-admb. A randomized trial that compared adalimumab with adalimumab-atto in 350 patients with moderate to severe psoriasis showed similar efficacy and safety after 16 weeks of treatment in both treatment groups (28).

Infliximab is a chimeric monoclonal antibody against TNF- α . It has a faster onset of action compared to other commercially available biologic agents. The recommended dosage is 5 mg kg⁻¹ administered in intravenous infusion at weeks 0, 2 and 6 and every eight weeks subsequently (19, 21). A clinically significant response is expected after 1 to 2 weeks. About 80 % of patients achieve PASI 75, ten weeks after therapy initiation. Anti-infliximab antibodies have been reported in 5 to 55 percent of patients who receive infliximab (29). Switching to infliximab-dyyb, a biosimilar to infliximab is not inferior to the original therapy (30).

Etanercept is the antagonist of the TNF- α receptor. The standard dosage for etanercept is 25 mg twice a week or 50 mg once a week. In overweight patients or in severe psoriasis 50 mg can be given twice a week up to three months, followed by a dose of 25 mg

twice a week or 50 mg once a week (19, 22). PASI 75 is achieved in 33 or 49 % of patients after 12 weeks. The formation of anti-etanercept antibodies has been reported, but unlike the antibodies against adalimumab and infliximab, they do not seem to reduce the efficacy of the treatment (27).

IL-12/IL-23 inhibitors. Ustekinumab is a human monoclonal antibody that targets p40 subunit shared by IL-12 and IL-23. Dosage of ustekinumab is weight-based. The recommended dosage for adults weighing ≤ 100 kg is 45 mg ustekinumab given at weeks 0, 4, and every 12 weeks thereafter. A 90 mg dosage is recommended for adults weighing > 100 kg. Ustekinumab can also improve psoriatic arthritis (19, 22). This medication showed PASI 75 response in 75 % of the patients who received 45 mg and in 69 % who received 90 mg (31). Risk of major adverse cardiovascular events was detected in early phase clinical trials with ustekinumab. However, subsequent larger trials have not confirmed this finding (32, 33). Possible side effects include headache and nasopharyngitis. Anti-ustekinumab antibodies have been reported in 4 to 6 patients treated, but the effect of the antibodies on the treatment efficacy is yet to be established (27).

IL-17 targeted therapies are effective in both psoriasis and psoriatic arthritis. In patients treated with IL-17 inhibitors, the development or exacerbation of inflammatory bowel disease have been noticed (34). Candida infections are more common under this treatment (13).

Secukinumab is an anti-IL-17A monoclonal antibody. The standard dosage is 300 mg subcutaneously once a week at weeks 0, 1, 2, 3 and 4 and every four weeks thereafter (23, 34). Dosage of 150 mg is adequate for some of the patients.

Ixekizumab is a humanized monoclonal antibody against IL-17A. The standard dosage for ixekizumab is 160 mg at week 0, followed by 80 mg at weeks 2, 4, 6, 8, 10, 12 and every four weeks thereafter (15).

Brodalumab is an anti-IL-17 receptor A monoclonal antibody. The recommended dosage is 210 mg given at weeks 0, 1, and 2 and then every two weeks (15).

IL-23 targeted therapies. Guselkumab is a human immunoglobulin G1 lambda monoclonal antibody that targets p19 subunit of IL-23. The standard dose is 100 mg at weeks 0, 4 and every eight weeks thereafter. Its efficacy for psoriatic arthritis is still under evaluation. At week 16, PASI 75 response was achieved in 85.1 % and PASI 90 in 73.3 % of patients (35). Common adverse events include upper respiratory infections, tinea and herpes simplex infections, arthralgia, diarrhea and gastroenteritis.

Tildrakizumab is a human immunoglobulin G1 kappa monoclonal antibody targeting p19 subunit of IL-23. The standard dose is 100 mg subcutaneously at weeks 0, 4 and every twelve weeks thereafter. It has demonstrated a 74 % PASI 75 and 52 % PASI 90 response in the sixteenth week of therapy (36).

Risankizumab is a humanised immunoglobulin G1 (IgG1) monoclonal antibody selective to IL-23 protein produced in Chinese Hamster Ovary cells using recombinant DNA technology. It has shown 88 % PASI 75, 81.5 % PASI 90 and 48 % PASI 100 at week 12. Despite having received the last injection at week 16, 26 % of patients remained clear after 48 weeks (PASI 100) (37).

Targeted therapies in special patient populations: biologics should be avoided during pregnancy, anti-TNFs should be discontinued 1 to 2 weeks before surgery and can be re-

Table 1. Biologics approved for psoriasis

Biologic drug	Target	Administration	Treatment algorithm	Approved for psoriatic arthritis
Etanercept	TNF α	subcutaneous	25 mg twice a week or 50 mg once a week. In overweight patients or in severe psoriasis 50 mg can be given twice a week up to three months, followed by a dose of 25 mg twice a week or 50 mg once a week	+
Infliximab	TNF- α	intra-venous	5 mg kg ⁻¹ on week 0, 2 and 6, then every 8 weeks	+
Adalimumab	TNF- α	subcutaneous	80 mg initial dose, then 40 mg every 2 weeks, starting one week after the initial dose	+
Ustekinumab	IL-12 / IL-23 p40	subcutaneous	45 mg (\leq 100kg) or 90 mg ($>$ 100 kg) on week 0 and 4, then every 12 weeks	+
Secukinumab	IL-17A	subcutaneous	300 mg on week 0, 1, 2, 3, and 4 followed by 300 mg every 4 weeks	+
Ixekizumab	IL-17A	subcutaneous	160 mg week 0, then 80 mg week 2, 4, 6, 8, 10, 12, then 80 mg every 4 weeks	+
Brodalumab	IL-17A receptor	subcutaneous	210 mg on week 0, 1, and 2, then every 2 weeks	+
Guselkumab	IL-23 p19	subcutaneous	100 mg at weeks 0, 4 then every 8 weeks	
Tildrakizumab	IL-23 p19	subcutaneous	100 mg subcutaneously at weeks 0, 4 and then every 12 weeks	
Risankizumab	IL-23 p19	subcutaneous	150 mg (two 75 mg injections) administered by subcutaneous injection at week 0, week 4, and then every 12 weeks	

sumed after 1 to 2 weeks after, live vaccines are contraindicated, biologics should be avoided in patients with active malignancy and lymphoma (13). The following biologics are approved for the use in children: etanercept (from 6 years of age), ustekinumab (from 12 years of age) and adalimumab (from 4 years of age) (38). Certolizumab pegol is considered safe for use in pregnancy and breastfeeding (38).

Therapeutic goals

According to the treatment guidelines, PASI 75 is still the gold standard (19, 22, 23). However, as new therapies show higher efficacy and patient expectations became higher, today PASI 90 (almost clear skin) and PASI 100 (clear skin) are becoming new treatment targets. These new targets are associated with the improvement in the patient's quality of

life (39). Group of authors suggest cut-off of „5“ for both PASI and DLQI, where dermatologists should consider changing the treatment if the target is not achieved (14). The aim of the treatment is to prevent progression or development of comorbidities and to control systemic inflammation (40).

Treatment of patients with psoriasis and comorbid conditions

For patients with psoriasis and psoriatic arthritis, TNF inhibitors are the suggested first option. If there is no response, IL-17 inhibitors should be considered. If arthritis is mild and psoriasis severe, ustekinumab might be the option. In patients with psoriasis and multiple sclerosis, ustekinumab and IL-17 inhibitors are the right treatment option, while TNF inhibitors should be avoided, due to possible worsening of the disease. Patients with psoriasis and congestive heart failure can be treated with ustekinumab and IL-17 inhibitors, while all TNF inhibitors should be avoided. In patients with psoriasis and inflammatory bowel disease adalimumab, infliximab and ustekinumab would be the best treatment option. Ustekinumab is still considered the first option for patients with psoriasis and hepatitis B. IL-17 inhibitors should be considered as the second option. TNF inhibitors reduce host immune defences and might allow reactivation of hepatitis B. Therefore, TNF inhibitors are considered as a third option. Before initiating the TNF inhibitors, screening for hepatitis B should be performed. Vaccination is recommended to all non-immune patients. Screening for latent tuberculosis infection should be performed in all patients planned for biologics. Anti-TB prophylaxis for a minimum of 1–2 months should be provided to all of the patients before initiating the therapy. The first option for this patient group is ustekinumab followed by IL-17 inhibitors and anti-TNFs as the last option (38).

CONCLUSIONS

Some authors suggest the term moderate psoriasis should be reintroduced and small molecules, such as apremilast or dimethyl fumaric esters, might be considered as an ideal first-line therapy for patients with moderate psoriasis, whereas biologics might be regarded as a first-line therapy for severe psoriasis (14). Many studies have given us an insight into the coexistence of psoriasis and other serious systemic diseases. An interdisciplinary approach of different specialities is needed for the diagnosis and treatment of comorbidities and associated diseases. Comorbidities and associated diseases have a direct influence on dermatologist's decision regarding the treatment of a patient with psoriasis. The choice of the treatment is based on the safety profile of the treatment, patient's comorbidities and special indication profile (13). Developments in the field of immunogenetics of psoriasis enable new research of different forms of targeted therapy which could enable personalised medicine. The goal of individualised treatment is the best possible response to therapy and the best possible safety profile. Implementation of personalized medicine is possible because different biomarkers have been identified by genetic and epigenetic testing. They correlate with the severity of the disease (HLA Cw*0602 is associated with early onset and severe form of psoriasis), they monitor the efficacy of therapy in relation to the pathogenetic mechanism (IL-23/IL-17 axis), and they predict the treatment efficacy (TNFAIP3 gene and response to anti-TNF therapy, or HLA Cw*0602 and ustekinumab) (41).

REFERENCES

1. N. Ayala-Fontanez, D. C. Soler and T. S. McCormick, Current knowledge on psoriasis and autoimmune diseases, *Psoriasis (Auckl)* **6** (2016) 7–32; <https://doi.org/10.2147/PTT.S64950>
2. C. E. M. Griffiths, J. M. van der Walt, D. M. Ashcroft, C. Flohr, L. Naldi, T. Nijsten and M. Augustin, The global state of psoriasis disease epidemiology: A workshop report, *Br. J. Dermatol.* **177** (2017) e4–e7; <https://doi.org/10.1111/bjd.15610>
3. M. Kaštelan, Psoriasis, *Reumatizam* **64** (2017) 31–36.
4. D. A. Springate, R. Parisi, E. Kontopantelis, D. Reeves, C. E. M. Griffiths and D. M. Ashcroft, Incidence, prevalence and mortality of patients with psoriasis: a U.K. population-based cohort study, *Br. J. Dermatol.* **176** (2017) 650–658; <https://doi.org/10.1111/bjd.15021>
5. P. di Meglio, F. Villanova and F. O. Nestle, Psoriasis, *Cold Spring Harb. Perspect. Med.* **4** (2014) a015354; <https://doi.org/10.1101/cshperspect.a015354>
6. M. A. Lowes, M. Suarez-Farinas and J. G. Krueger, Immunology of psoriasis, *Ann. Rev. Immunol.* **32** (2014) 227–255; <https://doi.org/10.1146/annurev-immunol-032713-120225>
7. J. Takeshita, S. Grewal, S. M. Langan, N. N. Mehta, A. Ogdie, A. S. Van Voorhees and J. M. Gelfand, Psoriasis and comorbid diseases. Part I. Epidemiology, *J. Am. Acad. Dermatol.* **76** (2017) 377–390; <https://doi.org/10.1016/j.jaad.2016.07.064>
8. E. Dauden, S. Castaneda, C. Suarez, J. Garcia Campayo, A. J. Blasco, M. D. Aguilar, C. Ferrandiz, L. Puig and J. L. Sanchez-Carazo, Clinical practice guideline for an integrated approach to comorbidity in patients with psoriasis, *J. Eur. Acad. Dermatol. Venereol.* **27** (2013) 1387–1404; <https://doi.org/10.1111/jdv.12024>
9. F. O. Nestle, D. H. Kaplan and J. Barker, Psoriasis, *N. Eng. J. Med.* **361** (2009) 496–509; <https://doi.org/10.1056/NEJMra0804595>
10. Global report on psoriasis, World Health Organization 2016. www.who.int
11. M. Meštrović, Suvremene spoznaje o etiopatogenezi psorijaze, Sveučilište u Zagrebu, Zagreb 2016.
12. M. Haroon, P. Gallagher and O. FitzGerald, Diagnostic delay of more than 6 months contributes to poor radiographic and functional outcome in psoriatic arthritis, *Ann. Rheum. Dis.* **74** (2015) 1045–1050; <https://doi.org/10.1136/annrheumdis-2013-204858>
13. C. Conrad and M. Gilliet, Psoriasis: from pathogenesis to targeted therapies, *Clin. Rev. Allergy Immunol.* **54** (2018) 102–113; <https://doi.org/10.1007/s12016-018-8668-1>
14. W-H. Boehncke and N. C. Brembilla, Unmet needs in the field of psoriasis: pathogenesis and treatment, *Clin. Rev. Allergy Immunol.* **55** (2018) 295–311; <https://doi.org/10.1007/s12016-017-8634-3>
15. S. R. Feldman, Treatment of psoriasis in adults; <https://www.uptodate.com/contents/treatment-of-psoriasis-in-adults>
16. E. Christophers and U. Mrowietz, *Psoriasis*, in *Braun-Falco's Dermatology* (Eds. Burgdorf, Plewig, Wolf, Landthaller), 3rd ed., Springer, Berlin 2009, pp. 506–526.
17. E. C. Siegfried, J. C. Jaworski and A. A. Herbert, Topical calcineurin inhibitors and lymphoma risk: evidence update with implications for daily practice, *Am. J. Clin. Dermatol.* **14** (2013) 163–178; <https://doi.org/10.1007/s40257-013-0020-1>
18. K. Kragballe and P. C. van de Kerkhof, Consistency of data in six phase III clinical studies of a two compound product containing calcipotriol and betamethasone dipropionate ointment for the treatment of psoriasis, *J. Eur. Acad. Dermatol. Venereol.* **20** (2006) 20–39; <https://doi.org/10.1111/j.1468-3083.2005.01343.x>
19. P. Asawanonda and Y. Nateetongrungsak, Methotrexate plus narrowband UVB phototherapy versus narrowband UVB phototherapy alone in the treatment of plaque-type psoriasis: a randomized, placebo-controlled study, *J. Am. Acad. Dermatol.* **54** (2006) 1013–1018; <https://doi.org/10.1016/j.jaad.2006.01.004>

20. A. Tanew, A. Guggenbichler, H. Honigsmann, J. M. Geiger and P. Fritsch, Photochemotherapy for severe psoriasis without or in combination with acitretin: a randomized, double-blind comparison study, *J. Am. Acad. Dermatol.* **25** (1991) 682–684.
21. M. Kaštelan, N. Puizina Ivić, R. Čević, Z. Jukić, V. Bulat, E. Simonić, L. Prpić Massari, I. Brajac and G. Krnjević Pezić, Guidelines for the diagnosis and treatment of psoriasis, *Liječ. Vjesn.* **135** (2013) 195–200.
22. A. Nast, L. Amelunxen, M. Augustin, W-H. Boehncke, C. Dressler, M. Gaskins, P. Harle, B. Hoffstadt, J. Klauss, J. Koza, U. Mrowietz, H-M. Ockenfels, S. Philipp, K. Reich, T. Rosenbach, B. Rzany, M. Schlager, G. Schmid-Ott, M. Sebastian, R. Von Kiedrowski and T. Weberschock, S3 Guideline for the treatment of psoriasis vulgaris, update-short version part 1-systemic treatment, *JDDG* **16** (2018) 645–669; <https://doi.org/10.1111/ddg.13516>
23. A. Nast, P. I. Spuls, G. Van der Kraaij, P. Gisondi, C. Paul, A. D. Ormerod, P. Saiag, C. H. Smith, E. Dauden, E. M. de Jong, E. Feist, R. Jobling, M. Maccarone, U. Mrowietz, K. A. Papp, K. Reich, S. Romsmeck, T. Talme, H. B. Thio, P. van der Kerkhof, R. N. Werner and C. Dressler, European S3-Guideline on the systemic treatment of psoriasis vulgaris-update apremilast and secukinumab-EDF in cooperation with EADV and IPC, *J. Eur. Acad. Dermatol. Venereol.* **31** (2017) 1951–1963; <https://doi.org/10.1111/jdv.14454>
24. S. K. Mahil, F. Capon and J. N. Barker, Update on psoriasis immunopathogenesis and targeted immunotherapy, *Semin Immunopathol.* **38** (2016) 11–27 <https://doi.org/10.1007/s00281-015-0539-8>
25. P. Rich, M. Gooderham, H. Bachelez, J. Goncalves, R. M. Day, R. Chen and J. Crowley, Apremilast, an oral phosphodiesterase 4 inhibitor, in patients with difficult to treat nail and scalp psoriasis: result of 2 phase III randomized, controlled trials (ESTEEM 1 and ESTEEM2), *J. Am. Acad. Dermatol.* **74** (2016) 134–142; <https://doi.org/10.1016/j.jaad.2015.09.001>
26. M. AbuHilal, S. Walsh and N. Shear, Use of apremilast in combination with other therapies for treatment of chronic plaque psoriasis: A retrospective study, *J. Cutan. Med. Surg.* **20** (2016) 313–316; <https://doi.org/10.1177/12034754166631328>
27. L. Hsu, B. T. Snodgrass and A. W. Armstrong, Antidrug antibodies in psoriasis: a systematic review, *Br. J. Dermatol.* **170** (2014) 261–273; <https://doi.org/10.1111/bjd.12654>
28. K. Papp, H. Bachelez, A. Constanzo, P. Foley, M. Gooderham, P. Kaur, J. Narbutt, S. Philipp, L. Spelman, J. Weglowska, N. Zhang and B. Strober, Clinical similarity of biosimilar ABP 501 to adalimumab in the treatment of patients with moderate to severe plaque psoriasis: A randomized, double-blind, multicenter phase III study, *J. Am. Acad. Dermatol.* **76** (2017) 1093–1102; <https://doi.org/10.1016/j.jaad.2016.12.014>
29. T. Bito, R. Nishikawa, M. Hatakeyama, A. Kikusawa, H. Kanki, H. Nagai, Y. Sarayama, T. Ikeda, H. Yoshizaki, H. Seto, A. Adachi, T. Horikawa, M. Oka and C. Nishigiri, Influence of neutralizing antibodies to adalimumab and infliximab on the treatment of psoriasis, *Br. J. Dermatol.* **170** (2014) 922–929; <https://doi.org/10.1111/bjd.12791>
30. K. K. Jorgensen, I. C. Olsen, G. L. Goll, M. Lorentzen, N. Bolstad, E. A. Haavardsholm, K. E. A. Lundin, C. Mork, J. Jahnsen and T. K. Kvien, Switching from originator infliximab to biosimilar CT-P13 compared with maintained treatment with originator infliximab (NOR-SWITCH): a 52-week, randomised, double-blind, non inferiority trial, *Lancet* **389** (2017) 2304–2316 [https://doi.org/10.1016/S0140-6736\(17\)30068-5](https://doi.org/10.1016/S0140-6736(17)30068-5)
31. K. Reich, A. D. Burden, J. N. Eaton and N. S. Hawkins, Efficacy of biologics in the treatment of moderate to severe psoriasis: a network meta-analysis of randomized controlled trials, *Br. J. Dermatol.* **166** (2012) 179–188; <https://doi.org/10.1111/j.1365-2133.2011.10583.x>
32. C. Ryan, C. L. Leonardi, J. G. Krueger A. B. Kimball, B. E. Strober, K. B. Gordon, R. G. Langley, J. A. de Lemos, Y. Daud, D. Blankenship, S. Kazi, D. H. Kaplan, V. E. Friedewald and A. Menter, Association between biologic therapies for chronic plaque psoriasis and cardiovascular events: a meta-analysis of randomized controlled trials, *JAMA* **306** (2011) 864–871; <https://doi.org/10.1001/jama.2011.1211>

33. K. A. Papp, C. E. Griffiths, K. Gordon, M. Lebwohl, P. O. Szapary, Y. Wasfi, D. Chan, M. C. Hsu, V. Ho, P. D. Ghislain, B. Strober, K. Reich and PHOENIX 1 Investigators, PHOENIX 2 Investigators, ACCEPT Investigators, Long-term safety of ustekinumab in patients with moderate to severe psoriasis: final results from 5 years of follow-up, *Br. J. Dermatol.* **168** (2013) 844–854; <https://doi.org/10.1111/bjd.12214>
34. A. Blauvelt, Safety of secukinumab in the treatment of psoriasis, *Expert Opin. Drug Saf.* **15** (2016) 1413–1420; <https://doi.org/10.1080/14740338.2016.1221923>
35. K. B. Gordon, A. Blauvelt, P. Foley, M. Song, Y. Wasfi, B. Randazzo, Y. K. Shen, Y. You and C. E. M. Griffiths, Efficacy of guselkumab in subpopulations of patients with moderate-to-severe plaque psoriasis: a pooled analysis of the phase III VOYAGE 1 and VOYAGE 2 studies, *Br. J. Dermatol.* **178** (2018) 132–139; <https://doi.org/10.1111/bjd.16008>
36. K. Papp, D. Thaci, K. Reich, A. Blauvelt, E. Riedl, R. G. Langley, J. G. Krueger, A. B. Gottlieb, H. Nakagawa, E. P. Bowman, A. Mehta, Q. Li, Y. Zhou and R. Shames. Tildrakizumab (MK-3222), an anti-interleukin-23p19 monoclonal antibody, improves psoriasis in a phase IIb randomized placebo-controlled trial, *Br. J. Dermatol.* **173** (2015) 930–939. <https://doi.org/10.1111/bjd.13932>
37. K. A. Papp, A. Blauvelt, M. Bukhalo, M. Gooderham, J. G. Krueger, J. P. Lacour, A. Menter, S. Philipp, H. Sofen, S. Tyring, B. R. Berner, S. Visvanathan, C. Pamulapati, N. Bennett, M. Flack, P. Scholl and S. J. Padula, Risankizumab versus Ustekinumab for moderate-to-severe plaque psoriasis, *N. Eng. J. Med.* **376** (2017) 1551–1560; <https://doi.org/10.1056/NEJMoa1607017>
38. M. Amin, D. J. No, A. Egeberg and J. J. Wu, Choosing first-line biologic treatment for moderate-to-severe psoriasis: What does the evidence say? *Am J. Clin. Dermatol.* **19** (2018) 1–13; <https://doi.org/10.1007/s40257-017-0328-3>
39. K. Ronholt and L. Iversen, Old and new biological therapies for psoriasis, *Int. J. Mol. Sci.* **18** (2017) E2297; <https://doi.org/10.3390/ijms18112297>
40. U. Mrowietz, Implementing treatment goals for successful long-term management of psoriasis, *J. Eur. Acad. Dermatol. Venereol* **26** (2012) 12–20; <https://doi.org/10.1111/j.1468-3083.2011.04411.x>
41. A. Osmola-Mankowska, E. Teresiak-Mikolajczak, M. Skrzypczak-Zielinska and Z. Adamski, Genetic polymorphism in psoriasis and its meaning for the treatment efficacy in the future, *Postepy Dermatol. Alergol.* **35** (2018) 331–337; <https://doi.org/10.5114/ada.2018.77>